s [OFE

Prod.nr.: 854 05 95-01
Engine: B&S 95902 Type: 3117 Trim: 02

1

SPARE PARTS
107 25 13-64

* These parts must be purchased through an authorized Briggs & Stratton dealer.

::?: I;aor-t Description I;?r F';a: Description
1 | 5320869-02 | Controt Bar 27 | 5321320-10 | Flange Locknut 3/8-16
2 | 5321320-01 | Rope Guide 28 | 8747604-12 | Hex Head Boit 1/4-20 x 3/4
3 | 5327500-97 i Hex Washer Head Seif-tapping Screw 30 | 5328509-98 | Hex Head Thread Rolling Screw 3/8-16 x 1
#10-24 x 1/2 33 | 5321354-11 | Housing
4 | 5321254-63 | Lower Handle 34 | 5328509-77 | Blade Adapter
5 Cable Clamp (Engine}* 35 | 5328509-72 | Blade 20"
6 | 5320636-01 | Locknut 1/4-20 36 | 5328510-74 | Washer (Hardened)
7 | 5321254-84 | Upper Handle ~ , .| 37 | 5328502-63 | Helical Lock Washer
8 | 5328518-09 | Engine Zone Control Cable J J 2/J0L6/| 38 | 5328510-84 | Hex Head Machine Screw 3/8-24 x 1-3/8 Gr. 8
9 | 8743504-24 | Hex Head Bolt 1/4-20x 1-1/2 39 Engine, Briggs & Stratton*
10 | 5321251-62 | Up-Stop Bracket Madel No. 85902, Type No. 3117-02
11 | 5320664-26 | Wire Tie 40 | 5321320-04 | Hex Nut +/4-20
12 | 8747806-16 | Hex Head Bolt 3/8-16 x 1 41 | 5321319-22 | Throttle Cable STD
13 | 5321253-70 | Front Baffle 42 | 8747804-44 | Machine Screw 1/4-20x2.12
14 | 5327512-28 | Rear Skirt 43 Flat Washer
15 | 5320812-76 | Self-tapping Screw #10-24 x 1/2 44 | 5321252-07 | Skirt Bracket
16 | 8735104-00 | Nut, Keps 45 | 5327515-92 | Locknut 5/8- 18
17 | 5321250-78 | Engine Washer 46 | 5320838-16 | Screw, #10x 5/8
18 Flat Washer 47 | 5328504-72 | Cable Clip, Throttie
19 | 5327520-52 | Discharge Guard -- | 5328001-97 | Decal Noisa Level
20 | 5320676-09 | Shoulder Soit -- | 5328006-39 | Decal Warmning Var. 01
21 | 5328000-60 { Wheel Assembly 7.00x1.50
22 | 53213566-24 | Spacer Washer
23 | 5321073-39 | Danger Decal
24 | 8191320-12 | Washer
26 | 7341172-01 | Washer




